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How to read the marks and remarks used in this parts book. 
 
Section 1 : Explanation of Code Use In “MRK” Column 
   OO : Interchangeable between the new part and the old one. 
   XX : Not Interchangeable between new and old. 
   OX : New part is usable for the old machine but the old part is not usable for the new machine. 
   XO : The old part is usable for the new machine but the new part is not usable for the old machine. 
Note : In case of the lack of interchangeability between the new part and old part,a new part may be used by replacing 
      all other parts found in the assembly. In this case, refer to section 2 for instruction on identifying other parts invo- 
      lved in a new assembly. 
   AD : Newly established(added) 
   DC : Suspended(discontinued) 
   NC : Part number changed 
   QC : Quantity used has been changed 
   NS : Not supplied individually but supplied in an assembly or a group. 
   AS : Special part designed to allow interchangeability between new and old part. 
   CR : Correction 
 
Section 2 : Items Found In “Remark” Column 
 Serial Numbers － Where indicated, this indicates a serisl number range (inclusive) where a particular part is used. 
 Model Number  － Where indicated, this shows that the corresponding part is utilized only with this specific model 
                    number or model number variant. 
# or＊ : All parts with the same number following # or＊ belong to the same assembly. this part cannot be interchanged 
       individually with any other assemblies to replace an old part (indicated by #), with a new part(indicated by＊), 
       then all other parts of that assembly must be replaced with new ones. 
Note : If more than one of the same reference number is listed, the last one listed indicates newest(or latest)part available. 
 
Section 3: Example 
 

REF  NO. PART  NO. PART  NAME Q’TY MRK REMARKS 
  457(1)  5122-09230 Hinge Metal, Upper/24g   1   -1070 #3 (5) 
  457(2)  5072-09420 Hinge Metal, Upper M16   1 OX(3)  U1071-(6)＊3(7) 

(1) Old part 
(2) New part 
(3) New part usable with old machine, but old part not usable with new machine (reference section 1). 
(4) Old part number is used through this machine serial number. 
(5) Old part, used in an assembly with other parts marked with #3. To use this part on a new machine, all other parts 
   in this assembly must be replaced with old ones. 
(6) New part put into use starting with this serial number and is still current. 
(7) New part used in an assembly with other parts marked＊3, to use this part as a replacement for an old part, all 
   other＊3 marked parts must be changed at the same time. 
 
Section 4: Items Found In “MK2” Column 
 (only for suspended products) 
   ! OO (“OO” is shown in figure) : The part shown in lower line is supplied. 
   ! SD : Not available due to termination of production. 
   ! NS : Not supplied individually, but supplied in an assembly or a group. 
   ! PD : Supplied as unit product. 
    SS : Not available after stock run out. 
 
    (The contents of this parts catalog are subject to change without notice.) 
 



REMARKS

Ref No. PART No.  Q’TY MRK REMARKS 
1 1111-11111    
1 1111-22222 
2 2222-22222 
2 2222-33333 
3 3333-33333 

Ref No.

1111-11111 1111-22222

2222-22222 2222-33333

3333-33333

-1150 1151- 2222-22222 1150
2222-33333

3333-33333 1151
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MVC-T100D / T100D VAS 2014/6/23

1. BODY / 本体 ** 4WF **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

A 4169-10120 VAS HANDLE AY/MVC-88V 防振ハンドルＡＳＳＹ／ＭＶＣ－８８Ｖ 1 T100D VAS

B 3629-10060 THROTTLE LEVER AY /MT-55 調速レバー ＡＹ／ＭＴ－５５，６０ＦＳ 1

1 4161-21320 VIBRATING PLATE,STD / T90 転圧盤（ＳＴＤ）／ＭＶＣ－Ｔ９０ 1 T100D

1 4161-20141 VIBRATING PLATE COMB,TYPE 転圧盤 ／ＭＶＣ－Ｔ９０ ブロック型 1 T100D VAS

3 9390-10230 SHOCK ABSORBER 50D-45H 防振ゴム φ５０×４５Ｈ ６７° 4

4 0203-10080 NUT M10 ナット Ｍ１０ 4

5 0302-10250 SW M10 ＳＷ Ｍ１０ 4

7 0012-21215 BOLT 12X15 T ボルト １２×１５ Ｔ 2

8 0311-12230 PW M12 ＰＷ Ｍ１２ 2

10 4169-10090 CLUTCH AY/T90/20MM クラッチＡＹ ／Ｔ９０ ２０ＭＭ 1 L48N6-VMK

10 -1 4164-64490 CLUTCH DRUM 85/MVC-T90 クラッチドラム ８５／ＭＶＣ－Ｔ９０ 1

10 -2 4163-51310 CLUTCH SHOE&BOSS AY/20MM クラッチシューＡＹ ボス付／Ｔ９０／ＭＭ 1 L48N6-VMK

10 -3 0802-00300 STOP RING S-30 ストップリング Ｓ‐３０ 1

10 -4 0801-00550 STOP RING R-55 ストップリング Ｒ‐５５ 1

10 -5 0460-06006 BEARING 6006DDU ベアリング ６００６ＤＤＵ 1

11 4161-20390 BASE /MVC-T90 ベース ／ＭＶＣ－Ｔ９０ 1

12 0012-21025 BOLT 10X25 T ボルト １０ｘ２５ Ｔ 4

13 0302-10250 SW M10 ＳＷ Ｍ１０ 4

14 0203-10080 NUT M10 ナット Ｍ１０ 4

15 0302-10250 SW M10 ＳＷ Ｍ１０ 4

16 0311-10160 PW M10 ＰＷ Ｍ１０ 4

17 4164-67620 ENGINE BOLT(FR)/MVC-T100D エンジンボルト（前）／ＭＶＣ－Ｔ１００Ｄ 1

18 4164-67630 ENGINE BOLT(RE)/MVC-T100D エンジンボルト（後）／ＭＶＣ－Ｔ１００Ｄ 1

19 0012-20825 BOLT 8X25 T ボルト ８ｘ２５ Ｔ 1

20 0302 08200 SW M8 ＳＷ Ｍ８ 120 0302-08200 SW M8 ＳＷ Ｍ８ 1

21 0311-08160 PW M8 ＰＷ Ｍ８ 1

22 9524-07100 WASHER 9X25X6 ワッシャ－ ９×２５×６ 1

23 0701-00382 V-BELT A-38/RPF3380 Ｖ－ベルト Ａ－３８／ＲＰＦ３３８０ 1

24 4162-16390 BELT COVER(INSIDE)MVC-98D ベルトカバーＩＮ／ＭＶＣ－９８Ｄ 1

25 4161-17760 BELT COVER / MVC-98D ベルトカバー／ＭＶＣ－９８Ｄ 1

26 0012-20825 BOLT 8X25 T ボルト ８ｘ２５ Ｔ 4

27 0302-08200 SW M8 ＳＷ Ｍ８ 5

28 0311-08160 PW M8 ＰＷ Ｍ８ 5

29 0012-20820 BOLT 8X20 T ボルト ８ｘ２０ Ｔ 1

31 4162-18720 HANDLE /MVC-T90 ハンドル ／ＭＶＣ－Ｔ９０ 1 T100D

32 9524-08710 COLLAR 13X20X44 ZN/T90 カラー １３×２０×４４ ＺＮ／Ｔ９０ 2

33 4044-33430 RUBBER 20X32X28.5/52H ゴム（ハンドル用）２０ｘ３２ｘ２８．５ 2

34 4164-52360 HANDLE STOPPER /MVC-88 ハンドルストッパーゴム／ＭＶＣ－８８Ｇ 2

35 9524-05600 WASHER 12.5X35X4.5 ワッシャー １２．５ｘ３５ｘ４．５ 2 SX

36 0012-21253 BOLT 12X65 T ボルト １２ｘ６５ Ｔ 2

37 0302-12300 SW M12 ＳＷ Ｍ１２ 2

40 4161-21010 VAS HANDLE BODY/MVC-88VTH 防振ハンドル／ＭＶＣ－Ｔ９０，８８ＶＴＨ 1 T100D VAS

41 4162-18770 GRIP.VAS HANDLE/MVC-88VTH 防振グリップ／ＭＶＣ－Ｔ９０，８８ＶＴＨ 1 T100D VAS

42 4164-59320 HANDLE NUT,VAS HANDLE/88G ハンドルナット（防振ハンドル）／８８Ｇ 2 T100D VAS

43 4164-59340 RUBBER,VAS HANDLE/MVC-88G 防振ハンドルゴム ／ＭＶＣ－８８Ｇ 2 T100D VAS

44 0091-20407 SUNK HEAD BOLT 10X20 T 六角穴付皿ボルト １０×２０Ｔ／黒、黒メイ 2 T100D VAS

51 0012-21025 BOLT 10X25 T ボルト １０ｘ２５ Ｔ 1

52 0302-10250 SW M10 ＳＷ Ｍ１０ 1

53 4161-21350 GUARD HOOK/L48N/MVC-T100D ガードフック／ＭＶＣ－Ｔ１００Ｄ／Ｔ２ 1

54 4163-42980 MUFFLER GUARD / MVC-98D マフラーガード／ＭＶＣ－９８Ｄ 1
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MVC-T100D / T100D VAS 2014/6/23

1. BODY / 本体 ** 4WF **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

55 0012-20820 BOLT 8X20 T ボルト ８ｘ２０ Ｔ 4

56 0302-08200 SW M8 ＳＷ Ｍ８ 4

81 9144-04805 ENGINE AY L48N6-VMK2/98D エンジンＡＹ／Ｌ４８Ｎ６－ＶＭＫ２／９８Ｄ 1

82 160670-66350 WASHER/THROTTLE/MVH-150D2 ワッシャー／スロットルワイヤー／Ｌ４８Ｖ 1

83 26366-060002 NUT M 6 ツバツキナツト ６ 1

84 26756-060002 LOCK NUT M 6 PLATED トメナツト ６ 1

85 114299-13800 DEFLECTOR,EXHAUST / L70V フンシュツコウＣＰ／Ｌ７０Ｖ、ＭＶＨ２０２ 1

92 22512-050300 KEY 5X 30 フエザーキー ５Ｘ３０ 1 L48N6-VMK

93 4164-52760 COLLAR 20-25-15.6 スペーサー ２０－２５－１５．６ 1

94 4584-51380 CLUTCH WASHER /MVH-120 クラッチワッシャー ／ＭＶＨ－１２０ 1 SX

95 0015-20825 SOCKET HEAD BOLT 8X25 T 六角穴付ボルト ８ｘ２５ Ｔ 1

151 9561-00050 THROTTLE WIRE845-1010/98D 調速ワイヤー ８４５－１０１０／９８Ｄ 1

152 3623-41550 THROTTLE BODY /MT-55 スロットルボディー／ＭＴ－５５ 1

153 3629-10090 THROTTLE,GEAR CP,W/BOLT スロットルギャ ＣＰ ボルト付／ＭＴ－５５ 1

155 3624-55630 THROTTLE LEVER /MT-55 スロットルレバー／ＭＴ－５５ 1

156 3624-55620 SLIDER /MT-55 スライダー／ＭＴ－５５ 1

157 0501-00450 O-RING G-45 Ｏ‐リング Ｇ‐４５ 1

158 0502-00100 O-RING P-10 Ｏ‐リング Ｐ‐１０ 1

159 0311-10160 PW M10 ＰＷ Ｍ１０ 1

160 0321-10180 CONICAL SPRING WASHER M10 皿バネ Ｍ１０ （１Ｌ） 1

161 0962-06006 SOCKET HEAD SCREW 6X6 穴付トメネ ６×６ 平先 1

162 0204-10060 NUT M10, H=6 ナット Ｍ１０，薄型 1

163 0221-31008 CAP NUT M10 フクロナット Ｍ１０ 1

164 0962-08020 SOCKET HEAD SCREW 8X20 六角穴付止ネ ８Ｘ２０ Ｔ 平先 1

165 0204 08050 NUT M8 H=5 ナ ト Ｍ８ 薄型 1165 0204-08050 NUT M8, H=5 ナット Ｍ８，薄型 1

166 0012-20620 BOLT 6X20 T ボルト ６ｘ２０ Ｔ 2

167 0302-06150 SW M6 ＳＷ Ｍ６ 2

168 0311-06100 PW M6 ＰＷ Ｍ６ 2

169 0221-30605 CAP NUT M6 フクロナット Ｍ６ 2

170 5110-10040 CLAMP TC-300 ケーブルクランプ ＴＣ－３００ 3

171 9594-06800 NUT M6 (SPECIAL-L10) 高ナット Ｍ６（Ｌ１０） 1

172 0203-06050 NUT M6 ナット Ｍ６ 1
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MVC-T100D / T100D VAS 2014/6/22

2. VIBRATOR / 起振体 ** 4UF **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

2  9534-05270 PLUG 1/4X14 13L プラグ１／４×１４　１３Ｌ 1    

3  9534-05260 PACKING 1/4 (CU) パッキン１／４　（Ｃｕ） 1    

8  4162-18390 ECCENTRIC ROTATOR/T90 振子軸　／ＭＶＣ－Ｔ９０ 1    

9  0404-06211 BEARING 6211C4 ベアリング　６２１１Ｃ４ 2    

10  4163-38909 CASECOVER(R)/MVC-T90 起振体ケース蓋／反ベルト側　Ｔ９０ 1    

11  4163-38919 CASE COVER(L)/MVC-T90 起振体ケース蓋／ベルト側　Ｔ９０ 1    

12  4163-49930 BELT COVER GUARD/T90 ベルトカバーガード／ＭＶＣ－Ｔ９０ 1    

13  0604-03060 OIL SEAL TC-35488 オイルシール　ＴＣ‐３５４８８　（ＵＥ） 1    

14  0501-01000 O-RING G-100 Ｏ‐リング　Ｇ‐１００ 2    

15  0012-20820 BOLT 8X20 T ボルト　８ｘ２０　Ｔ 8    

16  0302-08200 SW M8 ＳＷ　Ｍ８ 8    

18  4164-64470 PULLEY 64/T90 振子プーリー（Φ６４）／ＭＶＣ－Ｔ９０ 1    

19  9514-05240 KEY 7X7X19 R キー　７ｘ７ｘ１９／片丸 1    

20  9524-04250 WASHER 11X40X4 ワッシャ　１１ｘ４０ｘ４ 1    

21  0012-21025 BOLT 10X25 T ボルト　１０ｘ２５　Ｔ 1    

22  0302-10250 SW M10 ＳＷ　Ｍ１０ 1    
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MVC-T100D / T100D VAS 2014/6/23

3. TRANSPORT WHEEL (OPTION) / 回動式移動車 ** 4UG **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

20 0012-20620 BOLT 6X20 T ボルト ６ｘ２０ Ｔ 1

21 0302-06150 SW M6 ＳＷ Ｍ６ 1

22 0203-06050 NUT M6 ナット Ｍ６ 1

23 0311-06100 PW M6 ＰＷ Ｍ６ 1

31 0012-21030 BOLT 10X30 T ボルト １０ｘ３０ Ｔ 4

32 0302-10250 SW M10 ＳＷ Ｍ１０ 4

33 4164-66680 SPACER,WHEEL/MVC-T90 スぺーサー（移動車）／ＭＶＣ－Ｔ９０ 1

34 4163-52490 BRACKETS,WHEEL/T90 ブラケット（格納式移動車）／Ｔ９０ 1

35 0012-21035 BOLT 10X35 T ボルト １０ｘ３５ Ｔ 2

36 0311-10160 PW M10 ＰＷ Ｍ１０ 6

37 0321-10180 CONICAL SPRING WASHER M10 皿バネ Ｍ１０ （１Ｌ） 4

38 0203-10080 NUT M10 ナット Ｍ１０ 2

39 0204-10060 NUT M10, H=6 ナット Ｍ１０，薄型 2

41 4162-18830 VEHICLE AXLE/MVC-T90 回動移動車軸／ＭＶＣ－Ｔ９０ 1

42 9593-01000 WHEEL 12.2DX130X42B/T90 車輪 φ１２．２×φ１３０×４２Ｂ／Ｔ９０ 2

43 9524-00130 WASHER 9304 ワッシャー ９３０４ 2

44 0203-08060 NUT M8 ナット Ｍ８ 2

45 0302-08200 SW M8 ＳＷ Ｍ８ 2

47 9390-10270 STOPPER RUBBER ( 70 ) /MT ストッパーゴム，７０°／ＭＴ防振ハンドル 1

48 0203-08060 NUT M8 ナット Ｍ８ 1

50 4164-67230 STOPPER,LOCK PIN/MVC-T90 ロックピンストッパ（格納式移動車）／Ｔ９０ 1

51 0012-20620 BOLT 6X20 T ボルト ６ｘ２０ Ｔ 2

52 0302-06150 SW M6 ＳＷ Ｍ６ 2

53 0203-06050 NUT M6 ナット Ｍ６ 2

55 4163 51700 LOCK HOLDER WHEEL/T90 ロ クホルダ （移動車）／ＭＶＣ Ｔ９０ 155 4163-51700 LOCK HOLDER,WHEEL/T90 ロックホルダー（移動車）／ＭＶＣ－Ｔ９０ 1

56 4164-66690 LOCK PIN,WHEEL/MVC-T90 ロックピン（移動車）／ＭＶＣ－Ｔ９０ 1

57 4584-50880 SPRING 1.2-10-29 /MVH-120 スプリング １．２－１０－２９／ＭＶＨ１２ 1

58 4164-67240 LOCK KNOB,WHEEL/MVC-T90 ロックノブ（格納式移動車）／ＭＶＣ－Ｔ９０ 1

59 0254-03016 SPRING PIN 3X16 スプリングピン ３ｘ１６ 1

61 9524-08960 WASHER 6.5X16X1 ワッシャー ６．５×１６×１ 2

62 9524-08980 COLLAR 6.2X9X4 ZN カラー φ６．２×φ９×ｔ４／Ｚｎ 1

63 4194-66670 LOCKWIRE, HANDLE /MVC-T90 ロックワイヤーＡＹ（ハンドル）／Ｔ９０ 1

70 0012-20625 BOLT 6X25 T ボルト ６ｘ２５ Ｔ 1

71 0302-06150 SW M6 ＳＷ Ｍ６ 1

72 0203-06050 NUT M6 ナット Ｍ６ 1
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MVC-T100D / T100D VAS 2014/6/23

4. SPRINKING EQUIPMENT (OPTION) / 散水装置 ** 4UH **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

1 4169-10110 WATER TANK W/CAP(OR/T90) 水タンク キャップ付／Ｔ９０ 橙色 1 ORANGE

1 4169-10130 WATER TANK W/CAP(GR/T90) 水タンク キャップ付／Ｔ９０ 緑色 1 GREEN

1 4169-10140 WATER TANK W/CAP(W/T90) 水タンク キャップ付／Ｔ９０ 白色 1 WHITE

2 0339-10050 WASHER 14.5X30X1.6 ワッシャー（１４．５ｘ３０ｘ１．６） 1

3 9534-06390 PACKING 13X28X2 パッキン（１３ｘ２８ｘ２） 1 1 OR 2

4 9544-03241 COCK PT1/4, BH-1211(AL)/R 水コック ＰＴ１／４ＢＨ１２１１右廻開ＡＬ 1

5 4163-38930 SPRINKLING PIPE /MVC-88 散水管／ＭＶＣ－８８Ｇ 1 SX

6 4163-38940 PIPE HOLDER (L) /MVC-88 散水管ホルダー（コック）／ＭＶＣ－８８Ｇ 1 SX

7 4164-52750 PIPE HOLDER (R) /MVC-88 散水管ホルダー／ＭＶＣ－８８Ｇ 1 SX

9 0012-20825 BOLT 8X25 T ボルト ８ｘ２５ Ｔ 2

11 4164-52790 STAY, PIPE HOLDER /MVC-88 散水管ホルダー止メ金具／ＭＶＣ－８８Ｇ 1

12 9543-00342 CAP,WATER TANK(NBR) タンクキャップ（ＮＢＲ）／ＭＲＨ，ＭＶＣ 1

13 0012-41030 BOLT 10X30 U ボルト １０ｘ３０ Ｕ 1

14 0339-10160 PW M10(SUS) ＰＷ Ｍ１０（ＳＵＳ） 2

15 0229-10270 NUT M10(SUS) ナイロック Ｍ１０ ＳＵＳ 1

16 0311-08160 PW M8 ＰＷ Ｍ８ 1
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5. BLOCK PLATE (OPTION) / ブロックプレート ** 4UI **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

1 4163-52080 HANGER(BLOCK PLATE)/T90 ハンガー（インターロッキング）／Ｔ９０ 1 T100D VAS

2 0012-21230 BOLT 12X30 T ボルト １２ｘ３０ Ｔ 2 T100D VAS

3 0302-12300 SW M12 ＳＷ Ｍ１２ 2 T100D VAS

4 4163-52090 PLATE (BLOCK PLATE)/T90 押え板（インターロッキング）／Ｔ９０ 1 T100D VAS

5 0012-20835 BOLT 8X35 T ボルト ８ｘ３５ Ｔ 4 T100D VAS

6 0227-10809 NYLON NUT M8 ナイロンナット Ｍ８ 4 T100D VAS

7 4163-42390 RUBBER PLATE(BLOCK PLATE) ラバーマット／ＭＶＣ－８８Ｇ／部品供給不可 1 PD ]PD NON-SALE
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6. NAME PLATES / 銘板 ** 4WG **

REF NO. PART NO. PART NAME 部 品 名 称 Q'TY MRK MK2 REMARKS

A 9209-00090 DECAL,SET/MVC-MCD/EXP,EU 銘板セットＭＶＣ－ＭＣＤ／絵文字，和英共通 1 INCL.3-5

1 9202-18780 SERIAL NO.PLATE/T100D/5CE 銘板，製番／Ｔ１００Ｄ／五ヶ国語／ＣＥ 1 NS 5LANGUAGES

1 9202-18790 SERIAL NO.PLATE/T100DVAS5 銘板，製番／Ｔ１００ＤＶＡＳ五ヶ国語／ＣＥ 1 NS 5LANGUAGES

2 9202-18170 DECAL,POSITION,APO./T90 銘板，持上位置指定／ＭＶＣ－Ｔ９０ 1

3 9202-14730 DECAL,DO NOT LIFTING 銘板，吊上げ禁止 1 SET ]]929209-00090

4 9202-14740 DEAL,LIFTING POSITION 銘板，吊上げ位置 1 SET ]]929209-00090

5 9202-14790 DEAL,CAUTION ICONS 銘板，組合わせ注意／横 1 SET ]]929209-00090

31 9201-01410 DECAL, MIKASA MARK 120X60 銘板，三笠マーク １２０ｘ６０（黒） 1

32 9201-05070 DECAL,MIKASA MARK 125MM 銘板，ＭＩＫＡＳＡマーク １２５ＭＭ 1

111 9202-07820 DECAL, IMER 銘板、イメール社名 1

121 9202-10100 DECAL,EC NOISE REQ.LWA108 銘板、ＥＣ騒音ＬＷＡ１０８ 1

170 9202-17240 DECAL, IMER,3ANS GARANTIE 銘板／イメール社向け３年保証 1

301 114220-07130 LABEL,HOT SURFACE/L48N6 ラベル（ホットサーフェス 1 L48N6
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電話 06-6541-9631　FAX 06-6541-9660
〒003-0030　札幌市白石区流通センター6丁目1番48号
電話 011-892-6920　FAX 011-892-6344
〒984-0015　仙台市若林区卸町5丁目1番16号
電話 022-238-1521　FAX 022-238-0331
〒374-0042　館林市近藤町178番地

電話 0276-74-6452　FAX 03-3233-0530
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HEAD OFFICE
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Chiyoda-ku, Tokyo, 101-0064,

Japan
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Parchem Construction Supplies Pty Ltd

1956 Dandenong Road, Clayton VIC 3168, Australia
Phone: 1300 353 986
flextool.com.au
ABN 80 069 961 968

This manual summarises our best knowledge of the product based on the information available at the time of publication. You should read this manual carefully and 
consider the information in the context of how the product will be used. Our responsibility for products sold is subject to our standard terms and conditions of sale.

DISCLAIMER:

Any advice, recommendation, information, assistance or service provided by us in this manual is given in good faith and is believed by us to be appropriate and reliable. 
However, any advice, recommendation, information, assistance or service provided by us is provided without liability or responsibility PROVIDED THAT the foregoing shall 
not exclude, limit, restrict or modify the right entitlements and remedies conferred upon any person or the liabilities imposed upon us by any condition or warranty implied 
by Commonwealth, State or Territory Act or ordinance void or prohibiting such exclusion limitation or modification. The product can be expected to perform as indicated 
in this manual so long as operation and operational procedures of the individual products are followed as recommended in this manual.

Design and technical specifications may be subject to changes.

© This publication is copyright. All rights are reserved. Flextool is a registered trade mark of Parchem Construction Supplies Pty Ltd. Mikasa is a registered trade mark 
of Mikasa Sangyo Co. Ltd, used under licence.

FOR MORE INFORMATION  
CONTACT US ON 1300 353 986 OR VISIT flextool.com.au EXCLUSIVE TO


